E-01 HHEHFHAM HhihfE 5 414 CRANKCASE & CRANKCASE COVER ASSY

Id PartNo PartName Description Quantity Price
E01-1 11110 it 2 6 2 Crankcase 1
E01-2 11113 i E e DACE] Set pin $12X16 6
E01-3 11114 HH b A A Gasket, crankcase 1
E01-4 11115 TR R Drain plug M20x1.5x15 2
E01-5 11116 TSI A5 ZE A B Wahser, drain plug 2
E01-6 11119 0% 8] O-ring 7 X $2 1
E01-7 11120 ey A (—D Oil seal, crankshaft $60 X $p45X 9 2
E01-8 11130/A1010 BAEmE A Oil seal, regulating sway bar ¢p12X $7. 4X 3. 2 1
E01-9 11143 THFLOZY [ 0-ring $20X 2 1




E01-10 11210 Al 4 25 4 A Crankcase cover 1
EO1-11 11311 K 2% Crankcase bottom cover 1
E01-12 11314 PH e 456 JEC 25 2% 4 4 Sealing gasket for crankshaft case bottom cover 1
E01-13  [27400 Bl R & Oil sensor 1
E01-14 24146 M Suspension bracket 2
EO1-15  [12118/A1710 AT Sk A8 M8 X 50 Bolt M8x50 13
E01-16  [T152-0112 IEFEMS X 30 Bolt M8x30 3
E01-17 T152-0010 BEFEMS X 18 Bolt M8x18 2
E-02 RELk HELk i 2K
CYLINDER HEAD & CYLINDER HEAD COVER ASSY.
Id PartNo PartName Description Quantity Price
E02-1 12118 ABLLIEFEMI0 X 1. 25 X80 Bolt M10X1.25X80 4
E02-2 12118 ABLLIEFEMI0 X 1. 25 X 87 Bolt M10X1.25X87 2




£02-3 12118 SELLIEMEML0 X 1. 25 X 65 Bolt M10X1.25X65 4
E02—-4 12120 B BRI Cylinder head gasket assembly 2
E02-5 12130 SRS A Cylinder head Assy 1
E02-6 12132 ALk EE Cylinder head cover Assy 1
E02-7 12133 AL IR gE Re3/4” 2
E02-8 12140 S A T Cylinder head Assyll 1
E02-9 12142 AHLLEE T Cylinder head cover Assyll 1
E02-10 12212 AELKL 5 F H Gasket, cylinder head cover 2
E02-11 12213 PRE AR Gland, labyrinth 1
F02-12  [12217 PR E 25 BRCGE  H Gasket, labyrinth gland 1
£02-13  [12250 KB AR A Labyrinth cover assembly 2
E02-14 12271 = Reed valve 1
E02-15 _ [T152-0030 2R M6 X 30 Bolt M6X30 1
E02-16 _ [T152-0013 JEFREM6 X 25 Bolt M6X25 10
E02-17  [12117/A1310 i ey 4 5% e v Crankcase cover Set pind12X16 4
E02-18  [T210-0026 M3 6 Bolt M3 X6 2
E02-19  [12252 = PR Crankcase cover Set pind12X16 1




E-03 Hi%H 52 1EFT CRANKSHAFT PISTON CONNECTING.

Q.
D%

Id PartNo PartName Description Quantity Price
E03-1 13110 i 4l 2H A Crankshaft assy 1
E03-2 13120 ML Connecting rod assy 2
E03-3 13131 ATl B Bearing bush 4
E03—4 13311 5% Piston 2
E03-5 13312 e ] Piston pin 2
E03-6 13313 115 FE A 4 P Piston pin circlip 4
E03-7 13400 HERAE Piston ring set 2




E-04 MEHEREAS KINEEAHS.

COMBINATION OF CAMSHAFT & VALVE ROCKER.

Id PartNo PartName Description Quantity Price
F04-1 14100 Ny Camshaft assy 1
E04-2 14210 HEAF A Pusher 4
E04-3 14311 ST Valve rocker 4
E04-4 14312 P AR Sleeve 4
£04-5 T152-0118 R BEEEMG X 40 Bolt M6X40 4
£04-6 14411 pria Intake valve 2
E04-7 14412 H51 Exhaust valve 2
E04-8 14413 ST RE (—) Spring seat, exhaust valve 4
E04-9 14414 SUREES Valve spring 4
E04-10  [14418 IR Valve collet 8




E04-11 14420 T4 = A 0il shield assembly 4
E04-12  |14350 WEEAEA S Hydraulic tappet 4
: “ ‘\ ‘\.* .’
E-05 HLVEZE HLiHIEE 22 2 5L OIL PUMP & OIL FILTER ASSEMBLY.
10 \
— || |
I 1
i 2 @
|
2
| |—8
3— a | | ]
u ¥ —f—13
s— @ 9
ﬁ . 7
| | [
5 5 a J—12
Id PartNo PartName Description Quantity Price
E05-1 15100 HLIH 2R B 0il pump Assy 1
E05-2 24143/A2514 Jei 2l B AL e Ay A Set pin ®8X10 2
E05-3 15118 Ik i Spring 1
E05—4 15160 W L & 0il suction pan 1
E05-5 15161 USSR 0il suction disc plug 2
E05-6 15162 W BN 0il suction plate connecting sheel pipe 1
E05-7 15200 ML P8I A Bk 0il filter Assy 1
E05-8 15212/A1310 ek Connector 1




E05-9 15127 ALV ZE 07 2% Ff B 0il pump O-ring 1
E05-10 15500 LI A Dipstick with seal 1
E05-11 15610 MLy ZE 2 1 0il plug 1
E05-12  [T152-0034 BE M6 X 25 Bolt M6X 25 3
E05-13  [T152-0013 PEHEM6 X 20 Bolt M6X20 1
‘\ ‘\v/___._. ‘\ »
E-06 {kiM2% KM% .S A CARBURETOR & GASOLINE PUMP ASSY.
ﬂ 12
—9
11—? SR 7—11
ﬂ —12 12 —
=
S =7
Id PartNo PartName Description Quantity Price
E06-1 16100 X TH 3% SR Fuel pump Assy 1
E06-2 16113 A2 Carburetor gasket 2
E06-3 16122 Rl AES Connecting block 1
E06-4 16332 FELX ] [l s 38 () choke return spring 1




E06-5 16660 PRI I e 2R A A Fuel filter assembly 1
E06-6 16700 VM B SRR Gasoline pump assembly 1
E06-7 16711 RN ZE SRR Gasoline pump support plate 1
E06-8 16715 VRIMEE il Outlet pipe, fuel pump 1
E06-9 16714 AR Vacuum pipe, fuel pump 1
E06-10  [16716 TRIME SR Inlet pipe, fuel pump 1
E06-11 T152-0013 BEFE M6 X 20 Bolt M6X20 2
E06-12  [T610-0004 A I B it Steel strip type elastic hose clamp 6
. » . A 1,
E-07 e Hpk R E A AIR CLEANER ASSY & INTAKE MANIFOLD MODULE
1
g /'/’ l
4 — -
-
- S ‘

" il G

i &

-\

- /

Id PartNo PartName Description Quantity Price

E07-1 17100 YR AR B Air cleaner housing 1
E07-2 17200 HAEHE Inlet pipe 1




E07-3 17219 HER DA Gasket, inlet pipe 1
E07-4 17218 HES DXL 8 Stud M6X95 1
E07-5 17250 SUE RS SR A Bracket, air cleaner 1
E07-6 T152-0054 BEAEM6 X 16 Bolt M6X16 4
E07-7 T152-0112 B2AE M8 X 30 Bolt M8X30 4




2V90F E-08 jHmE=8 S A MUFFLER ASSY

Id PartNo PartName Description Quantity Price
F08-1 18000 v P K Muffler assy 1
E08-2 T354-0010 AL Nut M8 4
E08-3 18214/A1310 HES O XL I8 Stud 4
E08-4 18215 HR OB Exhaust pipe gasket 1
E08-5 T152-0112 E M8 X 30 BoltM8X 30 2




E-09 A1 Z % COOLING SYSTEM.

Id PartNo PartName Description Quantity Price
E09-1 19114 SRS Deflector 1
E09-2 19115 FEXE () Deflector Il 1
E09-3 19121 TERXE Lead wind cover 1
E09-4 19131 TEXE(Z) Lead wind coverIl 1
E09-5 19240 51 Kbk A4 Induced draft fan 1
E09-6 19213 A XK A Stud 4
E09-7 19630 WL A St a2 & Condensator 1
E09-8 19250 KA KU A Flywheel fan 1
E09-9 19210 W BB 2 A Fan hood assy 1




E09-10  |19211 R Fan hood 1
E09-11  [32170 KT R} NutM6 2
E09-12 19224 R 2B Shock—absorbing rubber sleeve 2
E09-13  [19174 5 R R AR WA Deflector boltM6X15 8
E09-14  [T152-0054 IEAEME X 16 Bolt M6X16 4
E09-15  [T152-0120 I FEM6 X 60 Bolt M6X60 3
E09-16  |T152-0013 IEFEM6 X 20 Bolt M6X20 2
E-10 KEEfF FLYWHEELCOMPONENT
I
Id PartNo PartName Description Quantity Price
E10-1 19217 A3 2 Fan cover 1
E10-2 23300 i AE Flywheel 1
E10-3 23319 KA IR RE A Washer, flywheel & 12X47X6 1




E10-4 T152-0119 AIEAEMI2 X 1. 25X 45 Bolt M12X1.25X45 1
E10-5 24130 75, HHL 2R B 4H 1 Charge coil assy 20A, 250W 1
E10-6 T151-0011 BRFEMB X 25 Bolt M6X25 2
E-11 BaiBE4lE A/ STARTING MOTOR ASSY
1
1
Id PartNo PartName Description Quantity Price
El1-1 T152-0116 BEFEMS X 95 Bolt M8X95 2
E11-2 24100 Ja Bl LA K Motor, starting 1




E-12 ERERMNENEHEES GERTHMIER)
SPEED REGULATING GEAR COMBINATION

(IT 1S SUITABLE FOR MECHNICAL SPEED REGULAT ION)

Id PartNo PartName Description Quantity Price
E12-1 25100 PR MV EE A Driven gear, regulator assy 1
E12-2 25112 P E Shaft sleeve 2
E12-3 25118 PEBE Y NINISE - Yal Washer, driven gear 1




E-13-1 ##XEFEITSHIZ% MECHANICAL SPEED CONTROL SYSTEM

7 10
RN
—’/
| S
9
59
| 312
11 ¢
Id PartNo PartName Description Quantity Price
E13-1-1 [26100 W I H & Controi group 1
3-1-2  |26111 I AT Regulating sway bar 1
3-1-3  [26114 H Regulating arm 1
3-1-4 26115 WA Pulling rod 1
3-1-5_ 26116 R [ R A Lock bolt M6X25 1
3-1-6 26117 B A7 i Back spring 1
3-1-7 |26215 1 R Regulating spring 50HZ 1
3-1-8 [26271 a3 7 Regulating board 1




E13-1-9 [26134 PR PAT 1T Pulling rod II 1
E13-1-10 (26118 Tk e e Fine regulating spring 1
E13-1-11 23243 HL T [ SE B Fixing plate 1
E13-1-12 |T134-0061 BEAEM4 X 8 Bolt M4X8,8.82%, GB/T 5783 2
E13-1-13 |T311-0002 12 REM6 Nut M6 1
E-13-2 BITIEIR A% Electronical speed control
1 2
E13-2-1 (24310 375 1 R 2 L Electric control governor assembly 1
E13-2-2 |T134-0034 BEETMA X 16 Bolt M4X16




E-14 5K ZA% IGNITION SYSTEM

1

1

Id PartNo PartName Description Quantity Price
E14-1 27100 KACFEH G Spark plug F6RTI-5 2
E14-2 27200 KRB E () Ignition coil assy ] 2
E14-3 31140 FA A T AR A A Voltage regulator 20A, 250W 1
E14-4 T152-0030 BZFEM6 X 30 Bolt M6X30 4




E-15 JHEH{¥ OIL PIPE COMPONENTS

Id PartNo PartName Description Quantity Price
E15-1 28518 A Sk 0il pipe joint 2
E15-2 28610 fe s v B A A High-pressure oil pipe assembly 1
E15-3 28613 R VB R g A High—pressure oil pipe connecting bolts 2
E15-4 28622 T VB A A High-pressure oil pipe sealing gasket 4




E-16 F £k MAINLINE BUNDLE.

(=)

Id PartNo PartName Description Quantity Price
E16-1 24250 F A A Main harness assembly 20A, 250W 1
E16-2 T152-0019 BEAEM6 X 12 Bolt M6X12 1




	Sheet1

